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Aliminyum Esik
Aluminium Sill

Gorsel sag kapiya aittir.

Panel montaji yapilirken uzun
olan paslanmaz, alt ist baglant
sacina montaj yapilarak panel
taslyiciya montajlanir.

The visual belongs to the right
door. When installing the panel,
the long stainless bottom is
mounted on the upper connecting
plate and the panel is mounted on
the carrier.

"U306paxkeHne npuHagnexvT
npason Asepu.

Moka naHenb MOHTUpYeTCs,
[ANVHHas HepXaselollas cTanb
KPENnWUTCSt K ilepXaTerio naHenm,
MOHTUPYSCb K HUXHEMY 1 BEpXHEMY
COeVHNTENbHOMY JIUCTY.
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NUMARA RESIM ADI DEMONTE KULLANILAN ALAN AGIKLAMA
NUMBER PICTURE NAME DISASSEMBLE USAGE AREA NOTES
KOnM4ecTso KAPTUHA nma PA3BOPKA UCNONb3YEMASA NNOLWAOb OBbACHEHUE
A 5y guall o EOYEL R SN I) as
*1100 mm ve Usti kapilarda 1 adet fazladan verilir.
*For 1100 mm and above size doors one more will be added.
MEKANIZMA BAGLANTI AYAGI - *1 pononHuTenbHble AeTany AaHbl Ans Asepeit 1100 MM 1 Gonblue
s Gnmeiy oma nonnieZoe S
1 MEXAHW3M COEANHUTEIIbHAS 2 3 adet kafes somun Uzerinde montajli verilir.
B cbope mexaHuama 2 wr. . "
HOXKA 2 5091 aan i ke 3 unit cage nut assemblied to above console
AV Alay day . 3 T, NOCTaBAATCA YCTAHOBNEHHLIMW Ha 3aKNaaHyHo raiiky.
03 = dshll sl
KARE PUL Kabin tizeri montajda 4 adet *1100 mm ve (st kapilarda 2 adet fazladan verilir.

2 SQUARE WASHER 4 4 pieces for assembly on top of car *For 1100 mm and above size doors two more will be added.
KBALIPATHAA MEYATH Ha wkacHoM MoHTaxe 4 wWT. *2 pononHuTenbHble AeTanu AaHbl Ans asepeit 1100 Mm 1 Gonblue
skl (i) s 43S 5 e gand b ki 2 0n STy pn 11000 ) b lany ¥
3/8 KALIN PUL Kabin tizeri montajda 4 adet *1100 mm ve (st kapilarda 2 adet fazladan verilir.

3 — 3/8 THICK FLAT WASHER 4 4 pieces for assembly on top of car *For 1100 mm and above size doors two more will be added.

— 3/8 TONCTAA NEYATb Ha wkacHoM MOHTaxe 4 wWT. *2 pononHuTenbHble AeTanu gaHbl Ans asepeit 1100 Mm 1 Gonblue
1 (i) i (3/8) 45§ e gand b ki 2 0m ST n 1100515 ) 8 s
M10x25 TAVA CIVATA Kabin tizeri montajda 4 adet *1100 mm ve Ustl kapilarda 2 adet fazladan verilir.

4 & M10x25 SQUARE NECK BOLT 4 4 pieces for assembly on top of car *For 1100 mm and above size doors two more will be added.
BONT M10x25 NOAAOH Ha wkadHom moHTaxe 4 wrT. *2 pononHuTenbHble AeTanu AaHbl Ans Asepeii 1100 Mm 1 Gonblue
ol 2 M10%25 449 5 5l gpand G dakd Gakad 2 0o 81 5 pe 11000 ) 3 Sy
M10 SOMUN Kabin tizeri montajda 4 adet *1100 mm ve (st kapilarda 2 adet fazladan verilir.

5 a M19 NUT 4 4 pieces for assembly on top of car *For 1100 mm and above size doors two more will be added.
TAUKA M10 Ha wkacHoM MoHTaxe 4 wWT. *2 pononHuTenbHble AeTanu AaHbl Ans asepeit 1100 Mm 1 Gonblue
oy M10 435S 3 e gand b ki 2 0m ST n 1100515 ) 3 s
(M8x15) ALTIKOSE CIVATA Aliminyum esik montajinda 4 adet

6 “ HEX CAP BOLT . 4 4 pieces Assembly to aluminium sill
(M8x15) LUECTUTPAHHbIV BONT B aniom1H1eBom kpenneHnu nopora 4 wr.

Aid) 550 2 (M8x15) Gnkig o el Afe gand B
M8 FLANSLI SOMUN Aliminyum esik montajinda 4 adet

7 ‘ M8 FLANGED NUT 4 4 pieces Assembly to aluminium sill
GNTAHLEBAA FTAUKA M8 B aniom1H1eBom kpenneHnm nopora 4 Wwr.
el ol s Al se M8 Gakig o el A guend 4
PANEL ASKI BAGL.SACI Panel montajinda 2 adet
PANEL HANGER 2

pieces Assembly to panel
8 ~ TMAHENH NOMIBECKA 2 B naHenbHOM MOHTaxe 2 LT,
COEAVHUTENBHbIN NNCT ki 2 gt 4 )
6 adet panel aski baglanti saci
montajinda
4 adet kelebek seti montajinda
M6x10 FLANSLI CIVATA 6 pieces assembly to panel

9 “ M6x10 FLANGED BOLT 10 4 pieces assembly to panel
M6x10 BONT C ®NAHLIEM 6npyn cBopke coeanHUTENLHOrO NcTa
A gl 4Ble Alay milia MEX10 noaBeCKM NaHenn

4 pns c6opku komnnekta 6aboykn
6 A sl A83e Alay milios gand b Aalih
PR FHEPWOPINCHE WL ]
6 adet panel montajinda
4 adet mekanizma montajinda
M8x18 FLANSLI CIVATA 4 pieces assembly mechanism *1100 mm ve Usti kapilarda 2 adet fazladan verilir.

10 “ M8x18 FLANGED BOLT 10 6 pieces assembly to panel *For 1100 mm and above size doors two more will be added.
M8x18 BONT C ®NAHLIEM B naHenbHOM MoHTaxe 6 wT. *2 pononHuTenbHble AeTanu AaHbl Ans Asepeii 1100 Mm 1 Gonblue
A gl 4Ble Alay milia MBX18 B c6ope MexaHuama 4 Wr. Dk 2 eSS 5 e 110003 Gl b Ghany %

Gk B A sl et (A
44 a3 B Aakd
M12 FLANSLI SOMUN Panel montajinda 4 adet
1 0 M12 FLANGED NyT 4 4 pieces Assembly to panel
ONTAHLIEBAA FTAUKA M12 B naHenbHOM MOHTaxe 4 LWT.
il ol 3 Al sm M12 ol 4 gl et
Aski destek saci (ist montajinda 6 adet
Aski destek saci alt montajinda 6 adet
TAM BOY CAM PANEL MONTAJ 6 pieces in the upper assembly of the
Pimi hanger support sheet
FULL SIZE GLASS PANEL 6 pcs in suspension support sheet sub-
12 MOUNTING PIN 12 assembly
MOHTAXHbBIV WITUOT ANA 6 WTyk B BEpxHeii c6opke ONopHoro
MONHOPA3MEPHOW nucTa Bewanku
CTEKNAHHOW NAHENN 6 LWT. B NOABECHOM ONOPHOM NUCTE B
QLS daala j da gl g selad cBope
6 5_sall e dagieal (s bl el b o
6 2elsti g g b gani U
Aski destek saci (ist montajinda 6 adet
Aski destek saci alt montajinda 6 adet
6 pieces in the upper assembly of the
hanger support sheet

M8 FLANSLI SOMUN 6 pcs in suspension support sheet sub-
13 0 M8 FLANGED NUT 12 assembly
ONAHUEBAA TAVKA M8 6 WTyk B BepxHeil cGopke onopHoro
[ERESR TP V] nvcTa Beluanku
6 LWT. B NO/IBECHOM OMOPHOM fNUCTe B
cBope
6 5l e dagieal (s bl el b o
6 el 8 o b end IS

KELEBEK SETI

"(Plastik kelebek, mile takili gider.)"

PANEL GUIDE SHOES Panel montajinda 4 adet

14 % "(Shaft on the plastic guide shoes.)" 4 4 pieces Assembly to panel
- GUIDE SHOESHABOP BABOYKA B naHenbHoMm MoHTaxe 4 wr.

"(NMnactukosas GaGouka Gk 4 Al et

npuKpennexa k sany.)"

Al de gane-

SERVIS KILIDI ANAHTARI ; .

15 ( CEPBUCHbIV BbIKITHOYATETb 2 TONbKO ANS MEXaH3Ma
B/TOKMPOBKM ity
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